SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.30 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [mv:]

Ref Level 22,30 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100

Date: 8 SEP 2018 10:31:50

@1 AvgPwr (@1 avgPwr
Hritghecic FARS | SPURIAHECHBIEKABS - PARS
Line _§PURIOUS_| INE_ABS PASS [\ Line _§PURkbus_LINE_aBS PAES
10 dBm I \ 10 dBm ’ t
|
ode ‘ l 0 dem }
-10 dem -10 dem
| SPURIGIUS_LINE_ABS_ \ /
-20 dem L 20 dBm
-30 dBm J ”l1 r""\ -30 dey ‘V\; \\
40 deém - j -40 dRm
al f \ \ A
50 derm: B |
~]_ ~ AN [
T NN L N A
-60 dBm . 60 dBm . il i
] R R N R \
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz 521,50150 MAz -46.26 dBm -33.26 0B 847.000 MHZ 840000 MHz 100 000 kHz 848.73926 MHZ 20.57 dm .45 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -24.60 dém -11.60 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.00 dBm -11.00 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.26074 Mz 19.98 dBm -10.02 dB& 850.000 MHz 860.000 MHz 100.000 kHz 851,50350 MHz -45.05 dBm -32.05 dB
e ——
i ) [ (] i 1 7

Date: 9 SEP 2018 10:46:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 10:35.05

Spectrum = Spe n v
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_} INE_ABS PABS Line SPURIDUS _LINE_ABS. PASES
10 dBm ( \ 10 dbry \
ods / i dBrJ i
-10 dem - \ -10 dLm
| SPURIOUS_LINE_ABS_ | K ‘l
-20 dem ‘ t 20 dBm
X |
-30 dBm Hem
L T \\
-40 dem N aad -40 dem S
=g =L
-50 dém = -50 dBm
N -‘_‘\‘\“,,
-60 dem 60 dBm e
IO S—— e— N P
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -39.48 dém -26.48 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.35165 MHz 12.05 dbm -17.95 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -30.58 dém -17.55 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.61 dBm -17.61 d8
£24.000 MHz 525000 MHz 100.000 kHz 82463017 MHiz 11.85 dBm -18.15 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.81 dBm -26.81 dB
Y
I 1 1 i

Date: 9.SEP.2018 10:43:18

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

: A134 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON L.

FCC RF Test Report

AB.

Report No. : FG890510-01B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 8 SEP 2018 10:50:38

Spectrum =] sp n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
Hmit-ghec BARS — | SPURIRHECHBERARS_A PARS
Line _SPURIOUS_|INE_ABS ABS |(”| Line 'ullmmlﬁ/ NE_ABS PABS
10 dBm I L0¢Bm ’ I
0ds ( ll 0 dBm l
-10 dem | -10 dem :
| SPURIGUS_LINE £B5_ L J
-20 dem 20 dBm j
30 dam f-\ j d‘ 7 A I B dem LY
\[L [ W
-40 dBm { %W ) ] 40 cem— ,w“‘r
50 dem [ A J{ \ / / .:u\w l \‘VJ \_‘,/A =
;..’J -
-60 dBm AWAN ] 60 dBm ava A
) SN I — S I SN AN
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MRz -29.20 dém -16.20 06 546.000 MHZ 840,000 M2 100,000 Kz 348, 76174 MHZ 5134 o .66 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz 023,95750 MHz -21.38 dam -8.98 d8 249,000 MHz | 850.000 MHz 30.000 kHz £49,00050 Mz -21.31 dBm -8.31 de
£24.000 MHz 527.000 MHz 100.000 kHz 824.2622¢ MHz 20.78 dem -9.22 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -27.98 dbm -14.98 db
S
i ) [ (] i 1 ™

Date: 9 SEP 2018 11:02:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 10:53.53

Spectrum = Spe n v
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic FARS - | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBn; 0GB i T
ode r’m’ dem T
-10 dem ‘{ ‘ -10 dBm -
| SPURIOUS_LINE_ABS_ r \
-20 dem l 20 dBm l
-30 dBm -30 dem \
-40 dBm “WJL" -40 dBm .
L M~ ~—
-50 dem — - 50 dBm R
—
60 dem - -60 dBm
I By —
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -33.02 dem -20.02 d6 846.000 MHZ 840,000 M2 100 000 kHz 84833616 MHZ 551 cbm ~20.49 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -29.36 dém -16.36 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -29.58 dBm -16.58 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82561788 MHz 8.8 dBm -21.12 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -37.82 dBm -24.82 dB
Y
I 1 1 i

Date: 9.SEP.2018 11.05:21

Sporton
TEL: +8
FAX: +8
FCCID:

International (Kunshan) Inc.
6-512-57900158
6-512-57900958

IHDT56XR3

: A135 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 8 SEP 2018 10:52:16

Spectrum =] sp n
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
Hmit-ghec BARS - | SPURIAHECHBIEKABS PARS
Line _§PURIOUS_| INE_ABS PAES |IIF\ Line _§PURIOUS| |INE_ABS PABS
10 dBm 10dem .
ode f ll 0 dBm I |
-10 dem | -10 dem -
| SPURIGUS_LINE £B5_ \ J
-20 dBm - -20 dem j
-30 dom b A dBm ;
AL Tonl T oy [\ A
-40 dBm f A f L4q dBm ( 7 N
0 dm n\ L/ W | -, \ I AN
T ¥ | R A" e A
-0 dBm - L - 60 dBm e . = 7
—_— ] ™ e e | W AN
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -30,34 dem -17.34 06 546.000 MHZ 840,000 M2 100,000 Kz 348, 76174 MHZ 50.47 < .55 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz 023,35850 MHz -22.43 dam -9.43.d8 249,000 MHz | 850.000 MHz 30.000 kHz £49,00050 Mz -21.77 dém -8.77de
£24.000 MHz 527000 Mtz 100.000 kHz S24.25924 Mz 20.18 dBm -9.82 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -25.75 dBm -16.75 dB
S
i ) [ (] i 1 ™

Date: 9 SEP 2018 11:03:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f - | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_} INE_ABS PABS | SPURIOUS. NE_ABS. PASS
10 dBm oo —
™ " T
ods j :
-10 dem f i
| SPURIOUS_LINE_ABS_ Jl \
-20 dem J 20 dBm ‘
-30 dBm -30 dem
I ) L
-40 dBm . -40 dBm =
P Sl |
50 de e —
-50 dem -50 dBm
e S aaaul R
80 dem—1——— -60 dBm ——
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,34006 MHz ~32.88 dem -19.88 0B 546,000 Mz | 849,000 Mz 100,000 Kiz 54536715 TRz 556 cBm —IRTYT
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59850 MHz -29.58 dém -16.95 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -30.42 dBm -17.42 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.52097 MHz £.01 dém -21.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.67 dbm -24.67 db
Y
I 1 (| i

Date: 9.SEP.2018 10:55:31

Date: 9.SEP.2018 11.06:58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number
Report Issued Date
Report Version

: A136 of A228
: Nov. 02, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.30 dBm
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Sp

Ref Level 22,30 dém
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

]" 1

Date: 9.SEP.2018 11:14.19

@1 AvaPwr (@1 avgPwr
Hritghecic FARS - | SPURIAHIECHBIEKABS - Il P
Line _$PURIOUS_| INE_ABS PABS l’ \ Line _§PURIOUS_|LINE_AB$ PASS
10 dBm T 10 dBm {‘
0 dB j l\ 0 dem { \
-10 dem -10 dem L
| SPURIDUS_LINE_ABS_ \ “ !
-20 dBm f -20 dem ﬁ 1
-30 dBm ! \ j N\ -pY dem £
R i ALS I
-40 dBm ! — . 401 dBm \\l N { ]‘
AV AVEEEAN)
50 dem 7 f\lj k f Mflq.‘,x\, \ 4‘1mr \ oo, BIPNERNY.. N Y
AN R 1 "]/
60 dBm ot \ﬁ 60 dBm -
ENSTE F e ]
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,17283 Mhz 20,85 dem ~16.85 db 544000 MHz 849,000 MHZ 100,000 kA2 848.66264 MHZ 20,01 dBm 5.00 0B
823.000 MHz 524.000 MHz 50.000 kHz 823.99351 MHz -23.20 dBm -10.20 dB 349,000 MH= 850,000 MHz 50.000 kHz 249.00050 MH= 5557 dbm 967 dB
824.000 MHz £29.000 MHz 100.000 kHz 624.34715 MHz 20.69 dem -9.11 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.86414 MHz -27.79 dbm -14.79 dB
e ——
il J [| L I 1 i
Dete: B.SEP.2018 11:11:04 Date: 9.SEP.2018 11:25:34
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum (|| See n v
Ref Level 22.30 dBm  Offset .30 dB Mode Auto Sweep Ref Level 22.30 dém  Offset 4.30 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
et o e i B e A e e
o dB [ I e
-10 d8m ’ 1 10 dBm
| SPURIOUS_LINE_ABS_ / \
-20 dem f g |[|F2o cem 1
-30 dBm -30 dem
-40 dBm p— -40 dBm S ——
50 b = di e
50 dem 50 dB ]
L
-60 dem -60 dem
_/
70 dBm -70 dem
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,95604 Mhz -34.32 dem ~21.32 db 544000 MHz 849,000 MHZ 100,000 kA2 846, 47502 WAz 256 dbm 2244 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -29.20 dm -16.20 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00749 WMHz -30.37 dBm -17.37 d8
824.000 MHz £29.000 MHz 100.000 kHz 62533616 MHz £.97 deém -23.03 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -38.89 dbm -25.89 dB

i

Date: 9.SEP.2018 11:28:49

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 A137 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.30 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [mv:]

Ref Level 22,30 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100

Date: 8 SEP 2018 11:12:42

@1 AvgPwr @1 fugrwr
Hmit-ghec BARS T | SPURIAHIECHBIEKABS - ' PARS
Line _§PURIOUS_| INE_ABS PAES (\ Line . BPURIOUS_LINE_ABS. PABS
10 dBm 10 dBm }‘
ode J \ 0 dBm J l
-10 dem ‘f l‘ -10 dBm L
| SPURIOUS_LINE_ABS \ i
-20 dem T 20 dBm :
; [ 1
-30 dBm 7 A -6 cem x
|
A T i Al f IV 0
-40 dBm ! ml dBm ! MJJ
. I/ TR Lmﬂl 1] [N Y N\
N /\_‘ Y w T b # AW \/L_ A
&0 dem . L e -60 dem aad :
BT S —— ] ~
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz_||[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,17283 MRz -30,07 dem -17.07 d& 44000 WIS | 849 P00 WiEE 100,000 Kz ey 50.54 o _QWI
823.000 Mrz | 82+4.000 Mz £0.000 kHz 023,98650 MHz -22.78 dam -9.78.d8 240,000 MHz | 850.000 MHz 50.000 kHz £49,00050 Mz -23.23 dBm -10.23 de
£24.000 MHz 529000 MHz 100.000 kHz S24.32717 Mz 20.72 dBm -g.28 dB 850.000 MHz 860.000 MHz 100.000 kHz 85081419 MHz -25.31 dBm -16.31 dB
S
i ) [ (] i 1 ™

Date: 9 SEP 2018 11:27:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 11:15.57

Spectrum = Spe n v
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
rwwmwww\ e P
ods dBm
| i
-10 dom : ‘ 10 dem
|_SPURIOUS_LINE_ABS_ 'J \
20 dem J 20 dBm Ll
-30 dBm -30 dem
U k
-40 dem Sa -40 dBm -
] S
50 dem ] S0 ce B
: : 50 dem
S—
— ——
60 dBm—p——<= -60 dBm
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,37203 MHz ~34.53 dém -21.53 & 44,000 MAZ | 845.000 MAZ 100,000 Kiz 4560950 TRz 5 B R
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,99850 MHz -30.53 dém -17.53 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00450 MHz -31.01 dBm -18.91 dB
£24.000 MHz 529000 MHz 100.000 kHz 82752097 Mz 5.01 dBm -23.99 d 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -39.47 dBm -26.47 dB
Y
I J1 1 i

Date: 9.SEP.2018 11:30:27

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

: A138 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
t o BARS | SPURIAHIECHBIEKABS - e L
Line PURIOUS INE_ABS ABS Line SPURIOUS_LINE_ABS PASS Ir\
10 dBm 10 dém (‘ ‘
0de 0 dam { L
-10 dem -10 dBm 1
SPURIOUS_LINE_ARS_ | \
-20 dem - 20 dBm
s ; =
-30 dBm 1 by ft _3p\dem |
A R I i 1 LA [
-40 dem - W ! ], _4nldem I/ ) :
50 dem { ‘ / M A / \ N J 50 Ahoal \ ‘nIL i il ‘ |
/ v,,fL,,f e e Ty P T T N\
-&0 dBm — -60 dBm T LA "\v/ N A
I B b .
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 520, 19880 MHz -33.72 dem -20.72 06 539,000 Mz 845.000 MAz 100,000 Kz 348, 39560 MHZ 21365 dBm YTy
823.000 MHz | 824.000 MHz | 100.000 kHz 923.53950 Mz 733.37 dom -20.37 d8 949.000 MHz | 850,000 MHz 100,000 kHz 849,00050 MHz -32.3 dBm -19.36 d@
524.000 MHz 534,000 MHz 100.000 kHz 824.57443 MHz 20.76 dBm -9.24 d& 850.000 MHz 860.000 MHz 100.000 kHz 85282218 MHz -31.01 dBm -18.01 dB
T
] [ ] i 7 Y

Date: 8 SEP 20168 11:34:33

Date: 9 SEP 2018 11:46:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 22.30 dBm
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Spe n

Ref Level 22,30 dém
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Date: 9.SEP.2018 11:37.48

@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém 10 dBm
T LW APU IEVEUPN SPRry B e
ods o fiem \
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS_ \ \
20 dem t|[]-70 @em 0
-30 dBm __J o (lk-20 dem u"‘\'
-40 dBm b 40 dBm oA = —
/:-—"ﬁ 1
-50 dBm: / -50 dBm [— \
60 dem 60 dBm
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -36.00 dem -23.00 d 539,000 MHz 849,000 MHZ 100,000 kA2 892 60131 MHZ 435 dbm _25m|
523,000 MHz £24.000 MHz 100,000 kHz 82398551 MHz -31.15 dBm -18.15 8 843.000 MHz 850.000 MHz 100,000 kHz 849,00549 MHz -30.96 dBm -17.96 dB
824.000 MHz £34.000 MHz 100.000 kHz 82693207 MHz 4.19 dBm -25.81 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.52448 MHz -37.25 dbm -24.25 dB
.
I J1 1 i

Date: 9.SEP.2018 11:49:15

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +8
FCCID:

6-512-57900958
IHDT56XR3

: A139 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8 SEP 20168 11:36:10

Spectrum =] sp n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
t i FARS | SPURIAHIECHBIEKABS - PAEE—R
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS PASS I‘
10 dem 10dém {‘ \
ods ‘l l 0 dem T
-10 dem { \1 -10 dém {1
SPURIOUS_LINE ABS_ f l / \
-20 dem A 20 dem
in ; [
-30 dBm I T "\ H -3\ dem |
A \
: N I e | \ [
] /
50 dem { | j \‘\“1\ / L A'ln'\ J 0 prlv nl / \ ‘\h 2 Ir'x } )
o e e || el vy AN 7
-50 dBm = S 60 dBm = LA {f\v \\r
I M. = .
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 520,16683 Mnz ~35.02 dém ~22.02 d& 235 000 MIE | 849 PtD Wiz 100,000 Kiz T YT _QWI
923.000 Mrz | 824,000 Mz 160.000 khz 823,55750 MHz -32.20 dém -19.20 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00549 MHz -31.49 dBm -18.49 dB
£24.000 MHz 534,000 MHz 100.000 kHz B24. 59441 MHz 20.28 dBm -9.72 d& 850.000 MHz 860.000 MHz 100.000 kHz 85281219 MHz -32.19 dBm -13.19 dB
.
)i | [ i 1 ™

Date: 9 SEP 2018 11:47:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 11:39:25

Spectrum = Spe n v
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
- PR NPT SR N ST S IS T AR PR
ﬂ \
-10 dom I
SPURIOUS_LINE_ABS_ \ \
-20 dgm j j I
-30 dBm —‘-J,'" 4
40 dem = -40 dBm e
/ -w“-"“"'--a.._
50 derm: - 50 dem
-60 dern -60 dem
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 522,08002 MRz -37.35 dBm -24.35 0B 539,000 MHz 849,000 MHZ 100 000 kHz 89441058 Mz 3,54 cbm -ZGWI
523.000 MHz | B94.000 MHz 100,000 kHz 823,38751 MHz -32.61 dbm -19.61.d8 849,000 MHz | 850000 MHz 100,000 kHz 849,02348 MHz -33.38 dBm -20.38 dB
824.000 MHz £34.000 MHz 100.000 kHz 82938961 MHz 3.59 dBm -26.41 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,45455 MHz -39.21 dbm -26.21 dB
Y
I J1 L i

Date: 9.SEP.2018 11:50:52

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

1 A140 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 22.30 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 22,30 dém
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

Date: 8 SEP 2018 13:04:08

@1 AvgPwr (@1 avgPwr
Hritghecic FARS | SPURIAHECHBIEKABS - PARS
Line _§PURIOUS_| INE_ABS PAES {\L Line -w{h YUS_|LINE_ABS PABS
10 dBm \ 10 dBm ( i
|
0 dB \ 0 dem j ‘
-10 dem -10 dBm
| SPURIGUS_LINE £B5_ \ J
-20 dem L' 20 dBm T
-30 dBm j j."\ -0 deff u,ll \\
-40 dem A L 0 oA "'\I
50 dem - { \" g dem \ [
I k =~ W Im f\
% N T A
-60 dBm - — = -50 dBm T — T+
R I B e DU I W | e
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 821,51748 MHz -41.12 dém -28.12 d& 547 500 MTZ | 845.000 Wi 100.000 kHz 516, 9528 Wz 20.33 dBm —-SWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -26.13 dbm -13.13.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.30 dBm -12.30 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.24276 MHz 20.05 dBm -9.95 di 850.000 MHz 860.000 MHz 100.000 kHz 851.51348 MHz -40.19 dBm -27.19 dB
Y
I 1 1 i

Date: 9 SEP 2018 13:11:28

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 9.SEP.2018 13:05:45

[ ] o
Sy rum u%,:' Sp n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _§PURIOUS_| INE_ABS PASS Line _$PURIDUS_|LINE_ABS PASS
10 dBm 2 10 dir \
ode {/ \ 0 dbrf {
-10 dem - \l -10 dLm :
| SPURIOUS_LINE_ABS_ ’\ l l
-20 dem ‘ \‘ 20 dem ‘
-30 dBm dem
¥
e - \\
40 dam " -40 dBm -
g D
-50 dBm: = - 50 dBm
et e " P SN,
-60 dem 60 dBm —
I — = I I
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -38.93 dém -25.98 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz 84_?@: MAz 12.39 dBm -1rml
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -30.16 dém -17.16 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -31.07 dBm -13.07 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.56244 MHz 12.09 dBm -17.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.28 dBm -27.28 db
Y
) i )

Date: 9.SEP.2018 13.09:52

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al41 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 8 SEP 2018 13:14:21

Spectrum = || spe n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hmit-ghec BARS — | SPURIAHECHBIEKABS_| PARS
Line _§PURIOUS_| INE_ABS PAES | Line _§PURIOUS] L INE_ABS PABS
10 dBm. Ja. 10 dBm .
!
[ ]
0ds | \ 0 dem l
-10 dem -10 dem !
| SPURIGIUS_LINE_ABS_ \ ‘
-20 dBm j -a0 dem ;.
-30 dBm I/T /‘ \ £ ﬁ: dem 7 \ ’J.
-40 dBm A Ly y fﬁ\ f‘ 74% dBm— z -
A% ’ \ / w / | w \ r J
-50 dem: S0\dRE e
T s O\GRRR 4
N J J v S N \ f | .
-60 dBm |1, -60 dBm - —
SIS —— Rty e e | )
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|[Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MAz | 823.000 MHz 100,000 kHz 22,39600 MHz -30.55 dem -17.55 0B oAt 000 MiE | 040 pa0 iz 100 000 7%z R ETE R 2055 dim _QWI
823.000 Mrz | 824.000 Mhiz 30.000 kHz 023,35850 MHz -24.34 dam B 249,000 MHz | 850.000 MHz 30.000 kHz £49,00150 Mz -23.43 dBm -10.43 de
£24.000 MHz 527.000 MHz 100.000 kHz 524.24426 MHz 20.69 dem -g.11 d& 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -25.11 dbm -16.11 db
Y
i 1 (| i

Date: 9 SEP 2018 13:20:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 131558

S rum (| spectrum mv’
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic FARS - | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS. NE_ABS. PASES
10 dBm 10 dBm
(&WWWM ,qu
o dB 1 dBm
] \ I
-10 dBm I -10 dBém 1
| SPURIOUS_LINE_ABS_ / \
-20 dem I 20 dBm ‘
-30 dBm + -30 dem
-40 dBm r ML 40 dBy LR
™ m e
st [T
-50 dem —— 50 dBm Lo
- e v,
60 dam P 60 dBm e =
s et S T———
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||[Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~33.20 dém ~20.20 d& 46000 MiE | B45 o0 Wiz 100,000 Kiz T 45 B -mﬁl
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -30.38 dém -17.38 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -30.63 dBm -17.83 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.30710 MHz 7.97 dBm -22.03 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -37.28 dBm -24.28 dB
Y
I 1 P

Date: 9.SEP.2018 13:21:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al42 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum = || spe n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Hritghecic FARS | SPURIAHIECHBIEKABS - 7 P
Line _3PURIOUS_| INE_ABS ABS m Line _§PURIOUS_LINE_AB$ PAES
10 dem } 1| 10dem f
od8 i 1 0 dem }‘ l
-10 derm: I . -10 dem B
| SPURIGIUS_LINE_ABS_ \ [
-20 dam F i -20 dem I {
-30 dBm AN Y| \ dBm »
A U AN
. N1 A
1
IV VA A ATIR A [T AN AR AN AT
K ! I 4l ! n of
o AR = T WA S AR IVANE]
-60 dem ==t == -60 dBm 7 r
e T S | —— |
70 dam -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz_| (| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822,18082 MHz -31.29 dBm -16.29 d& 44000 WIS | 849 P00 WiEE 100 000 kHz ey 20,35 dBm _gml
523.000 MH2 | 694,000 MHz 50.000 kiz 823,59451 MHz ~24.76 dbm -11.76 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -23.65 dBm -10.65 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.36214 MHz 19.56 dém -10.34 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.82418 MHz -29.28 dBm -16.28 dB
Y
I 1 1 i
Date: 8. SEP 2018 15:24:34 Date: 9 SEP 2018 13:30-18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
S rum (| spectrum mv’
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
P NS wen—r—"
0d3 [‘ dBm
-10 d8m - 1 10 dBm
| SPURIOUS_LINE_ABS_ ( L
20 dem j 20 dBm )
| |
-30 dBm -30 dem
I L
-40 dBm = -40 dBm S
__/ -_"-._ﬁ_\._‘
50 derm: 50 dem L
” \f—_h““\_n.__
]
60 dBm— -60 dem
0 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 822,07203 MHz -33.57 dBm -20.57 d& 44000 WIS | 849 P00 WiEE 100 000 kHz rCa T 647 cbm -zaml
523.000 MH2 | 694,000 MHz 50.000 kiz £23,59850 MHz -30.58 dém -17.59 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -31.61 dBm -13.61 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.20520 MHz £.15 dBm -23.85 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.07 dbm -26.07 dB
Y
) i )
Date: 9.SEP.2018 15:26:12 Date: 9.SEP.2018 133155

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : IHDT56XR3

Page Number

1 Al43 of A228

Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.30 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 22,30 dém
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Hmit-ghec BARS | SPURIAHIECHBIEKABS - PrEe—Hh
Line _$PURIOUS INE_ABS PABS i Line SPURIOUS_LINE_ABS. PASS ’\
10 dBm 10dém ( \
0de l 0 dam J \
-10 dBm r \ -10 dBm
SPURIOUS_LINE_ABS_ ,i' \ J \
20 dBm " ¥ -20 dem I{ {
\ A ||

Date: 8 SEP 2018 13:34:47

-30 dBm Jj } \ f f / v
f \ / (“,
-40 dBm ﬂl / \4\1 { ‘} \{ A\ H = | ‘]
| |
| f A | 1 A [\ pl l |
50 dBm | ) I / Pl 1L~ "
/'\ ) \ K Lo T [N PN TN TV Y. e N ‘J \ \ 3
-50 dBm { > \ L / \
R B—— S
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 820,19081 MHz -3E.30 dém -22.30 de 839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 20.91 dBm -9.09 d&
823.000 MHz 824,000 MHz 100.000 kHz 823,99950 MHz -34.74 dBm -21.74 dB 540,000 MHz 850,000 MHz 100.000 kHz 849,01748 MHz -33.86 dBm -20.36 dB
824,000 MHz 934,000 MHz 100,000 kHz 824,55445 MHz 19.59 dBm -10.41 dB 850,000 MHz 860.000 MHz 100.000 kHz 852.84216 MHz -32.27 dbm -19.27 dB
Y
i il [1 Ed

Date: 9 SEP 2018 13:40:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ '] o
Sy rum :%:‘ Sp n 7
Ref Level 22.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 22,30 dém  Offset 4.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0de A A o iAo s St r AP 0 dB T s e s e et T
| \
-10 dem | -10 dem
SPURIOUS_LINE_ABS_ | \ \
-20 deém r -20 dBm
| k IL
30 dBm _-J,Jl biao dem 4
-40 dem -40 dBm
| ] [
-50 dem -50 dBm
-60 dem 60 dem ]
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,06404 MHz -37.60 dem -24.60 06 539,000 MHz 849,000 MHZ 100 000 kHz 84108272 Mz 411 bm _25W|
523.000 MHz | B94.000 MHz 100,000 kHz 823,55051 MHz -32.76 dbm -19.76 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00050 MHz -33.41 dBm -20.41 dB
£24.000 MHz 534.000 MHz 100.000 kHz £32.42557 MHz 3.25 dBm -26.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -39.22 dBm -26.22 dB
T
I J1 £

Date: 9.SEP.2018 13:36:24

Date: 9.SEP.2018 13.42.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al44 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8. SEP.2018 15:03:52

N N o
spectrum o= spectrum =
Ref Lavel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
St dhock | SPURIRIE CHBEKABS PARS
20 AP URIOUS [INE ABS pl 209pmS umlmﬂ )5_[INE_ABS. PAES
10 dbm h\ 10 d8m {I
0 dem. l 0 dBm f }
-10 dBm , h -10 dBm I l\
. | cosom| | ]
SPURIOUS_LINE_ABS, J i j l [
-30 dBm / ,‘“ {A f?n dBm / \
-40 dBm »\‘r"“ }ﬂ 0 dBry ﬁ j 'A‘w-\
-50 dBém A S lLJnl csﬂ
IS Sy AV T S P
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.40193 GHz -47.93 dbm -22.93 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.40 dBm -10.60 dB
2,494 GHz 2,495 GHz 1,000 MHz 2,49598 GHz -40.42 dbm -27.42 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -18.02 dém -5.02 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -35.02 dbm -25.02 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57203 GHz -35.90 dBm -25.90 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -18.98 dbm -8.98 db 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz -46.00 dBm -33.00 d&
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 15.94 dBm -10.06 dB 2.676 GHz 2.595 GHz 1,000 MHz 2.67775 GHz ~49.38 dBm —94.33 db
-~ T
G
L JU J L 1 J [

Date: 9 SEP.2018

15:14:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.50 dém
SGL Count 100/100

Offset 5.50 d& Mode auto Sweep

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 de Mode Auto Sweep

@1 AvgPwr ®1 AvgPwr
T | SPURIRHE CHEK 285 FAES
20 AP S URIOUS [INE ABS 20 OB §PURTONS _[INE_ABS, PABS
10 dBm 10 dBm
0 dBm fy 1 dem wi
-10 dem 10 dBm \
e an ! -20 dBm
SPURIOUS_LINE_ABS, f ll |
-30 dBm e, -30 dBm Sy
-40 dBm W 40 dBm WMW
50 dBm e 50 dBm -
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2,475 GHz 2.494 GHz 1,000 MHz 2,49279 GHz -34.63 dBm 2.565 GHz 2.570 GHz 100.000 kHz 2.56819 GHz 5.72 dBm -24.28 db
2.494 GHz 2.495 GHz 1.000 MHz 2.49568 GHz -28.27 dbm 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.52 dem -16.52 de
2.496 GHz 2,499 GHz 1.000 MHz 2.40894 GHz -27.13 dém 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -25.09 dém -15.09 d&
2.499 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -26.31 dbm 2.575 GHz 2.576 GHz 1,000 MHz 2,57500 GHz -31.98 dBm -18.08 d&
2.500 GHz 2.505 GHz 100.000 kHz 2.50274 GHz .43 dBm 2.576 GHz 2.595 GHz 1,000 MHz 2.57610 GHz -34.52 dBm -9.52 di
- T
( J J ( Jl J ¢ -

Date: 9.SEP.2018 15:05:02

Date: 9.SEP.2018 15:13:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al45 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. o
spectrum o= spectrum =
Ref Lavel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
St dhock | SPURIRIE CHBEKABS PARS
20 8B PO RoUs TiNE RS ’1 20 B umumﬂ 75_[ INE_ABS PARS
10 dbm h 10 dBm ”
0 dem l \ 0 dBm T
|
-10 dBm ‘ \ -10 dBm , \
o -20 dBm
SPURIOUS_LINE_ABS, J 'k r \ [
-30 dBm } 'i\ ﬂ 0 dBm )J \I
-40 dBm /.\jm\ “" }ﬂ (\l l 0 dBm ‘Ill Ph m
50 dem pemn ] Wy i) . csﬂ )
JET B I WY LA [T Ve N ey
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49214 GHz -48.52 dBm -23.52 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.14 dBm ~10.86 dB
2,494 GHz 2,495 GHz 1,000 MHz 2,49594 GHz -40.95 dbm -27.95 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -20.01 dém -10.01 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49877 GHz -37.18 dém -27.18 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57199 GHz -36.79 dém -26.79 db
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -18.25 dbm -8.25 db 2.575 GHz 2.576 GHz 1,000 MHz 2.57501 GHz -46.46 dBm -33.46 di
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 15.33 dBm -10.67 dB 2.676 GHz 2.595 GHz 1,000 MHz 2.67801 GHz ~49.76 dBm ~94.76 d&
( )| ) w [ )i ) 7

Date: 8. SEP.2018 15:02:44

Date: 9 SEP.2018 15:15:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] oo
Spectrum i
Ref Level 25.50 dsm  Offset 5.50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Moda Autc Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr ®1 AvgPwr
Tt Gheck | SPURIRHE CHEK 285 FAES
20 dpm : 3 20 OB §PURTONS _[INE_ABS, PABS
ife _$PURIOUS_[INE_ABS g . . 55
10 dBm 10 dBm
0 dem /r' \ BB 1|
-10 dem J 10 dBm \
o -20 dBm
SPURIOUS_LINE_ABS, ! \ |
-30 dBm M‘M -30 dBm W«-__;“
et ™ | Mrive
-40 dBm e -40 dBm
e """'\-M
-,
-50 dBm m— 50 dBm v
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2,494 GHz 1,000 MHz 2.49397 GHz -36.25 dBm -10.25 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56604 GHz 4.97 dBm -25.03 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.495688 GHz -30.46 dBm -17.46 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.15 dBm -18.15 de
2.496 GHz 2.499 GHz 1.000 MHz 2,40881 GHz -25.61 dém -15.61 d 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -26.38 dBm -16.38 d8
2,459 GHz 2.500 GHz 100.000 kHz 2.45959 GHz -28.09 dbm -18.09 dB 2.675 GHz 2.576 GHz 1,000 MHz 2,57515 GHz -32.63 dbm -19.63 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50091 GHz 5.39 dBm -24.61 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57626 GHz ~34.94 dBm -0.04 dB
( J ) [ Jl J ¢ -

Date: 9.SEP.2018 15.06:12

Date: 9.SEP.2018 15:12:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al146 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. o
spectrum o= spectrum =
Ref Lavel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRIE CHBEKABS PABS
a0 ﬂEHIH:‘ PURIOUS_| INE_ABS ﬁ =0 cl"mb $PURIOUS_[INE nnh PABS
10 dBm ] 10 dBm l‘
0 dBm [ ! 0 dem H‘ \
-10 dBm } Ll -10 dBm ( l
o ‘ 1 -20 dBm
SPURIOUS_LINE_A8sS, ] } \ ] \
-30 dBm \ ﬂ A0 dBm f \
-40 dem e ] i o dBm ”l y g
50 dem o~ (A “ PRERY|| jAi— | ﬂMfI ‘Mg% My
— - o] S W W L N rorio
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48983 GHz -50.3¢ dBm -25.3¢ db 2.560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 19.57 dBm -10.43 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49600 GHz -37.52 dém -24.52 dB 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -27.33 dém -17.33 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49621 GHz -37.34 dém -27.34 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57109 GHz -36.60 dBm -28.60 db
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -27.81 dbm -17.81d8 2.575 GHz 2.580 GHz 1,000 MHz 2.57829 GHz -42.33 dém -29.33 d&
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.52 dBm -5.48 dB 2.680 GHz 2,695 GHz 1,000 MHz 5.58033 GHz <5111 dBm 0611 dB
( I J - [ ) J -
Date: 9. SEP 2018 15:21:48 Date: 9.SEP. 2018 15:31:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 15:20:40

—] -
Spectrum m
Ref Level 25.50 dem  Offset 5,50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 AvgPur
Limit Jheck L SPURIRARS CHBEKABS_ PABS
20 dp S $PURIOUS_[INE_ABS 20 B #PURTODS _[INE_ABS PABS
10 dBm 10 dBm
0 dam ’ = At \
-10 dem } T 0 dBm \  ——
e an ‘ 0 dBm
SPURIOUS_LINE_ABS, | J |l
-30 dBm . f30 dm A e,
I [} o ey
-40 dBm MW -40 dBm ﬁ—-M
¥ ™! r ha S
S0 dBm S0 dBm
el o TR
-60 dBm 60 dBm
-70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49011 GHz -37.64 dBm -12.64 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56688 GHz 2.97 dBm -27.03 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49578 GHz -31.46 dBm -18.46 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -27.19 dém -17.19 de
2.496 GHz 2.499 GHz 1.000 MHz 2,40890 GHz -27.56 dbm -17.56 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57111 GHz -25.31 dBm -15.31 d8
2.499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -29.68 dBm -19.68 dB 2.675 GHz 2.580 GHz 1,000 MHz 2,57504 GHz -27.97 dBm -14.97 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50705 GHz 3.40 dBm -26.60 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58011 GHz -37.72 dBm -12.72 dB
( J ) [ Jl J ¢ -

Date: 9.SEP.2018 15:30:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

1 Al47 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. o
spectrum o= spectrum =
Ref Lavel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr ._1 AvgPwr )
Tinik Gheck SPURIGHIECHBERABS_ PABS
a0 GEH'\E PURIOUS_[INE_ABS ﬁ Cine _$PURIOUS_[INE nnh PABS
10 dBm } 10 dam H
0 dem ! 0 dBm } \
-10 dBm }, \ -10 dBm f I ——
o o ‘ 20 dBm 3
SPURIOUS_LINE_ABS | J E f t
-30 dBm \l -A0 dBm
RN
-40 dBm , 0 dBm ﬂ 7
ey Rl AT )
-50 dBm e S50 dBm t ) W
st i Wi Il A -
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48961 GHz -50.46 dBm -25.46 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 18.54 dBm “11.46 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49501 GHz -39.15 dbm -26.15 dB 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -27.14 dém -17.14 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49617 GHz -38.10 dém -28.10 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -37.72 dém -27.72 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -26.47 dbm -16.47 db 2.575 GHz 2.580 GHz 1,000 MHz 2.57830 GHz -43.12 dBm -30.12 d&
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 15.47 dBm -10.53 dB 2.680 GHz 2,695 GHz 1,000 MHz 5.58037 GHz ~51.20 dBm ~06.29 d&
( I J - [ ) J -

Date: 8. SEP.2018 15:22:59

Date: 9 SEP.2018

15:32:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] oo
Spectrum i
Ref Level 25.50 dsm  Offset 5.50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Moda Autc Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Tt Gheck | SPURIRHE CHEK 285 FAES
20 dp S $PURIOUS_[INE_ABS 20 B #PURTODS _[INE_ABS PABS
10 dBm 10 dBm
0 dem l \ \
-10 dem } T 0 dBm \  ——
or e \ o cbm
SPURIOUS_LINE_ABS, | j l
-30 dBm ““"L.y 30 dBm ,&J""“
-40 dBm -40 dBm
50 dem et 50 dBm P
I
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49032 GHz -37.81 dBm -12.81 48 2.560 GHz 2.570 GHz 100.000 kHz 2.56817 GHz 2.00 dBm -28.00 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -29.91 dBm -16.91 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -25.80 dém ~16.90 dg
2.496 GHz 2.499 GHz 1.000 MHz 2,40828 GHz -27.28 dém -17.28 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -26.93 dBm -16.93 d8
2,459 GHz 2.500 GHz 200.000 kHz 2.45958 GHz -28.45 dbm -19.45 dB 2.675 GHz 2,580 GHz 1,000 MHz 2,57526 GHz -30.10 dBm -17.19 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50348 GHz 2.50 dém -27.50 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58008 GHz -37.57 dém -12.57 d&
( J ) ( Jl J ¢ -

Date: 9.SEP 2018 15:19:31

Date: 9.SEP.2018 15:29:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al148 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dg Mode Auto Sweep

Spectrum

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRHE GHYEKABS Pabs
20 dp
a0 GEH'\E PURIOUS_[INE_ABS rl Cine _$PURIOUS_[INE_ABS ﬁ pPags
10 dBm } 10 dBm
0 dem. J‘\ 0 dBm
-10 dBm T J L -10 dBm
o ‘ -20 dBm L
SPURIOUS_LINE_ABS, | u h [
-30 dBm -3p dim
-40 dBm ™~ = '! \ ! i dBm
S ALl | A
-50 dBm W L o - qu ‘ L\, dBm t
-60 dBm e ettty vl !oot frosser) Yorrd
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49015 GHz -50.20 dBm -25.20 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 19.39 dBm ~10.61 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49422 GHz -38,75 dbm -25.75 dB 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -23.23 dém -13.23 dé
2.496 GHz 2.499 GHz 1.000 MHz 2.49843 GHz -38.94 dém -28.94 di 2.571 GHz 2.575 GHz 1.000 MHz 2.57161 GHz -36.78 dém -28.78 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49993 GHz -23.17 dbm -13.17 dé 2.575 GHz 2.585 GHz 1,000 MHz 2.58250 GHz -44.32 dBm -31.32 d&
2.500 GHz 2.515 GHz 100.000 kHz 2.50085 GHz 15.63 dBm -10.37 dB 2.685 GHz 2,695 GHz 1,000 MHz 5.50472 GHz ~53.01 dem “0E.01 dB
) G
( I J [ ) J -

Date: 8. SEP.2018 15:38:36

Date: 9 SEP. 2018 15:48:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 15:37.27

ﬁ oo
Spectrum m
Ref Level 25.50 dem  Offset 5,50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
T | SPURIRHE CHEK 285 Faps
20 dfm 3 3 20 OB #PURTODS _[INE_ABS, PAES
ife _$PURIOUS_[INE_ABS 1 : : o
10 dBm 10 dBm
0 dem 1 \ 04 L or W
-10 dBm - } -40 dBm I
e | | |
SPURIOUS_LINE_ABS, | j i \ [
-30 dBm 0 dBm
Iy ".'r N Wi
JR—
-40 dBm -40 dBm
]
-50 dem ,—w‘*"""ﬂ -S0 dBm
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49037 GHz -37.25 dBm -12,25 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56563 GHz 1.30 dBm -28.70 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.48557 GHz -32.60 dbm -12.60 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -28.77 dém -18.77 d&
2.496 GHz 2.499 GHz 1.000 MHz 2,40894 GHz -29.58 dbm -19.58 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57212 GHz -27.51 dBm -17.51 d8
2,459 GHz 2.500 GHz 300.000 kHz 2.45959 GHz -31.03 dbm -21.03 dB 2.675 GHz 2,585 GHz 1,000 MHz 2,57526 GHz -29.40 dBm -16.40 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50198 GHz 1.39 dBm -28.61 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58507 GHz -40.79 dBm -15.79 d&
( J ) ( Jl J ¢ -

Date: 9.SEP.2018 15:47.06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 Al149 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dg Mode Auto Sweep

Spectrum

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck SPURIGHIECHBERABS_ Pabs
HIH:‘ PURIOUS_[INE_ABS nl Line _$PURIOUS INE_ABS ﬂ PABS
10 dBm } 10 dBm H
0 dem !l 0 dBm / T
-10 dem [ ,’| L -10 dém ! \\l
. \ 20 dom / |
SPURIOUS_LINE_ABS, | d \I I[ \l [
-30 dBm p 1 -4p dBm J \
NI e AN
-50 dBm ™ 1‘ ] 50 dBm J i - T A
Pt Pl Hw Mj \ X W '
-60 dBm S 50 e
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48988 GHz -50.33 dBm -25.33 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 18.15 dBm -11.85 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49417 GHz -39.47 dbm 26,47 dB 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -25.68 dém -15.68 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49843 GHz -37.85 dém -27.85 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57169 GHz -36.49 dém -28.49 db
2,499 GHz 2.500 GHz 300.000 kHz 2.49999 GHz -23.79 dBm -13.70 d8 2.575 GHz 2.585 GHz 1,000 MHz 2.58243 GHz -44.75 dBm -31.75 di
2.500 GHz 2.515 GHz 100.000 kHz 2.50081 GHz 15.11 dBm -10.89 dB 2.685 GHz 2,695 GHz 1,000 MHz 258550 GHz ~53.05 dem 0805 d&
( I J - [ ) J -

Date: 8. SEP.2018 15:39:46

Date: 9 SEP 2018 15:49:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.50 dém
SGL Count 100/100

Offset 5.50 d& Mode auto Sweep

Spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 de Mode Auto Sweep

Date: 9.SEP.2018 153618

Date: 9.SEP.2018 15:45:58

@1 AugPwr @1 AvgPur
T | SPURIRHE CHEK 285 Faps
20 dp S $PURIOUS_[INE_ABS 20 OB #PURTODS _[INE_ABS, pPags
10 dBm 10 dBm
0 dBm l‘ = .\ o 7 -\
-10 dBm I \ -0 dBm l
e | | !
SPURIOUS_LINE_ABS, | .J [ [
: 4 n 3
30 dBm MM—--" IN 0 dBm ” .
-40 dBm M -40 dBm: jaa
-50 dem ,.,M 50 dBm .,
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.40017 GHz -37.43 dBm -12.43 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56514 GHz 0.25 dBm -29.75 db
2,450 GHz 2.495 GHz 1.000 MHz 2.49589 GHz -30.86 dbm -17.86 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -30.85 dem -20.85 d&
2.496 GHz 2.499 GHz 1.000 MHz 2,40886 GHz -28.96 dbm -18.96 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57170 GHz -28.87 dBm -18.87 d&
2,459 GHz 2.500 GHz 300.000 kHz 2.45959 GHz -31.32 dbm -21.32 dB 2.575 GHz 2,585 GHz 1,000 MHz 2,57516 GHz -31.12 dBm -18.12 d8
2.500 GHz 2.515 GHz 100.000 kHz 2.50702 GHz 0.58 dém -29.42 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58512 GHz -40.54 dBm -15.54 d&
( J ) ( Jl J ¢ -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 A150 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dg Mode Auto Sweep

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRIE CHBEKABS PABS
a0 GEH'\E PURIOUS_[INE_ABS ﬂ 20 OB #PURTODS _[INE_ABS, PA \'ﬂ
10 dBm ” 10 dBm ”
0 dBm: H 0 dem l ‘
-10 dBm J \ -10 dBm r’ ,h |
R TR — { -20 dBm
SPURIOUS_LINE_A8sS, ] H [
-30 dBm i L -30 dBm |
-40 dBm - H‘ L dBm 1 ‘ﬁ‘q
50 dam JAN w WJM Jli | i i X lﬂl MﬁU Y —— -
fo Jﬂ]\w W‘\-\Jk ,J'L-MJ'JI’H\& Wwwj
MLt |
-60 dBm s = s et il
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz -49.36 dBm -24.36 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 19.60 dBm ~10.40 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49223 GHz -39.60 dbm -26.60 dB 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -24.84 dém -14.84 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -38.21 dém -28.21 dd 2.571 GHz 2.575 GHz 1.000 MHz 2.57164 GHz -36.00 dBm -28.00 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -25.61 dbm -15.61dB 2.575 GHz 2.590 GHz 1,000 MHz 2.58655 GHz -45.69 dBm -32.69 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 20.03 dBm -5.97 dB 2.500 GHz 2,695 GHz 1,000 MHz 5.50354 GHz ~53.23 dBm 0823 dB
( I J - [ ) J -

Date: 8. SEP.2018 15:55:23

Date: 8 SEP 2018 16:05:02

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Date: 9. SEP 2018 155414

Date: 9.SEP.2018 16:03:53

] oo
Spectrum i
Ref Level 25.50 dsm  Offset 5.50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Moda Autc Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
it fhock | SPURIRHE CHEK 285 FAES
20 dfm 3 3 20 OB #PURTODS _[INE_ABS, PABS
ife _$PURIOUS_[INE_ABS g : : o
10 dBm 10 dBm
0 dem J = T P et 1
-10 dBm I \ l
0 AB T |
SPURIOUS_LINE_ABS, ] ! 1 | [
1|
30 dBm e 1 h [T ——
Wl H ey
-40 dBm i 40 dBm
el
50 dBm—tee -50 dBm e
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
nge Low ange Up requency ower Abs Range Low Range U, RBW Frequenc Power Abs ALimit
Range L | Rangeup | RBW | |__Powerabs | g | geup | ] quency | bs__| imi
2.475 GHz 2,490 GHz 1,000 MHz 2.49029 GHz -39.11 dBm -14.114d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55464 GHz -0.14 dbm -30.14 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49597 GHz -33.48 dbm -20.46 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -30.19 dém -20.12 d&
2.496 GHz 2.499 GHz 1.000 MHz 2,40894 GHz -31.49 dbm -21.49 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -31.33 dBm -21.33 d8
2,459 GHz 2.500 GHz 500.000 kHz 2.45958 GHz -31.45 dBm -21.45 dB 2.675 GHz 2,500 GHz 1,000 MHz 2,57506 GHz -33.02 dBm -20.02 d&
2.500 GHz 2.520 GHz 100.000 kHz 2.51096 GHz 0.18 dBm -29.82 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.58005 GHz -48.08 dBm -23.08 db
( J ) ( Jl J ¢ -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number
Report Issued Date
Report Version

: A151 of A228
: Nov. 02, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum

Spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dg Mode Auto Sweep

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRIE CHBEKABS PABS
HIH:‘ PURIOUS_[INE_ABS P 20 crmﬂ" $PURIOUS INE_ABS PA \"n
10 dBm 10 dBm ”
0 dem 0 dBm J ‘
-10 dBm -10 dBm JJ \
o -20 dBm 1 |
SPURIOUS_LINE_ABS, ‘I [
-30 dBm -30 dBm |
-40 dBm ﬁ : dBm 1 X
Ll s h " n i N u B,
50 dem -0 dBm i prrey 7
s M U'ﬂ”“"“"f"""”‘“ e l\ M‘U ““fw ! Dl -
-60 dBm oo
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49022 GHz -48.97 dbm -23.97 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 18.04 dBm ©11.96 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,48214 GHz -39.85 dbm -26.85 dB 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -25.01 dBém -15.01 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49864 GHz -39.04 dém -29.04 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57119 GHz -36.63 dém -28.63 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49997 GHz -24.71 dBm -14.71 d8 2.575 GHz 2.500 GHz 1,000 MHz 2.58663 GHz -46.08 dBm -33.08 d&
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 18.84 dBm -11.16 dB 2.690 GHz 2,695 GHz 1,000 MHz 5.50258 GHz ~53.18 dBm 0818 dB
( I J - [ ) J -

Date: 8. SEP.2018 15:56:33

Date: § SEP 2018 16:06:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 15:52.05

Date: 9.SEP.2018 18:02:45

] oo
Spectrum i
Ref Level 25.50 dsm  Offset 5.50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Moda Autc Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
it fhock | SPURIRHE CHEK 285 FAES
20 dpm : 3 20 OB #PURTODS _[INE_ABS, PABS
ife _$PURIOUS_[INE_ABS g . . o
10 dBm 10 dém
0 dam f __‘1 0.dém P——— .»,,.M«.,..-\
~ !
-10 dem I ‘ 0 dBm I
~n e, -30 dBm |
SPURIOUS_LINE_ABS, | J l ‘ |
-30 dBm “Hj i ||| -#o cem lhr ,
-40 dBm -40 dBm
-50 dBm .’fw 50 dBm ]
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49031 GHz -37.78 dBm -12,78 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56683 GHz -0.87 dbm -30.87 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49572 GHz -32.56 dbm -19.56 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -31.69 dém -21.6% d&
2.496 GHz 2.499 GHz 1.000 MHz 2,40833 GHz -30.69 dbm -20.69 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -31.72 dBm -21.72 d8
2,459 GHz 2.500 GHz 500.000 kHz 2.45554 GHz -31.56 dbm -21.56 dB 2.675 GHz 2,500 GHz 1,000 MHz 2,57500 GHz -33.68 dBm -20.58 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50597 GHz -0.87 dBm -30.87 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59002 GHz -47.28 dem -22.28 d&
{ )| J [ )il ] (| P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number
Report Issued Date
Report Version

: A152 of A228
: Nov. 02, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 d&

Mode Auto Sweep

Spectrum

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRIE CHBEKABS PABS
20d e $PURIOUS [INE ABS ”| 209pmS umlmﬂ 1S_[INE_ABS PABS
10 dBm h‘ 10 dam ”
0 dBm 1 0 d&m i T
-10 dBm Jl \ -10 dBm l'
o -20 dBm !
SPURIOUS_LINE_ABS, ! L r l [
-30 dBm } - ﬂ 0 dBm / \
S / \\. /n i ﬁ S NN
-50 dBm b | 1 | e, Bk
I N Ll [ 4 v U [ e e S
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.40209 GHz -50.10 dBm -25.10 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 18.28 dBm -11.72 dB
2,494 GHz 2,495 GHz 1,000 MHz 2,49598 GHz -41,02 dBm -28.02 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -19.21 dém -0.21 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.48888 GHz -36.25 dbm -26.25 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -37.46 dbm -27.45 db
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.9¢ dbm -9.94 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57502 GHz -48.58 dBm -35.58 d&
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 15.41 dBm -10.59 dB 2.5676 GHz 2,595 GHz 1,000 MHz 5.57797 GHz 50,70 dem 95,70 d&
-~ T
L JU J - L il J e

Date: 8. SEP.2018 17.03:00

Date: 9 SEP.2018

17:06:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.50 dém
SGL Count 100/100

Offset 5,50 dg

Mode auto Sweep

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 de Mode Auto Sweep

@1 AugPwr @1 AvgPur
T | SPURIMIE GHBEKABS_ FAES
20 dp
20 AP S URIOUS [INE ABS Cine _$PURIOPS_[INE_ABS PABS
10 dBm 10 dBm
0 dBm F dem I
-10 dem ’ 10 dBm 1
e an ! 20 dBm b
SPURIOUS_LINE_ABS, } \ |
-30 dBm et -30 dBm hﬁ‘m
-40 dBm MM -40 dBm Y
M Ww
-50 dBm ———— -50 dBm i e
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2,475 GHz 2,494 GHz 1,000 MHz 2,49397 GHz -34.94 dbm 2.565 GHz 2.570 GHz 100.000 kHz 2.56670 GHz 4.72 dém -25.28 db
2.494 GHz 2.495 GHz 1.000 MHz 2.49595 GHz -30.67 dbm 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -28.81 dém -18.81 d&
2.496 GHz 2,499 GHz 1.000 MHz 2.49896 GHz -25.41 dbm 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -26.22 dém -16.22 d&
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -26.38 dbm 2.575 GHz 2.576 GHz 1,000 MHz 2,57506 GHz -32.13 dBm -19.13 d&
2.500 GHz 2.505 GHz 100.000 kHz 2.50298 GHz .55 dBm 2.576 GHz 2.595 GHz 1,000 MHz 2.57654 GHz -35.00 dBm -10.00 d&
- T
( J J ( Jl J ¢ -
Date: 9.SEP.2018 17:04:08 Date: 9.SEP 2018 17.05:18
Sporton International (Kunshan) Inc. Page Number 1 A153 of A228

TEL : +86-512-57900158

FAX: +86-5

12-57900958

FCC ID : IHDT56XR3

Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON

FCC RF Test Report

LAB.

Report No. : FG890510-01B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

SGL Count 100/100

Ref Level 25.50 dBm

Offset 5.50 dg Mode Auto Sweep

Ref Level 25,50 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRHE GHYEKABS PABS
20 dp
20d e _$PURIOUS_[INE_ABS ﬂ Cine _$PURIOUS_[INE nnh PABS
10 dBm ] 10 dBm ”
0 dem f |\ 0 dBm ‘ \
-10 dBm l \ -10 dBm f T ——
o ‘ / -20 dBm
SPURIOUS_LINE_ABS, ] f \ l' Hi
-30 dBm l 1 \
-40 dBm \ ' 1 | nl
_50 dBm " )1 Il ” J &.’“
P T e b ¥ .y R
-60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48962 GHz -51.10 dBm -26.10 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 19.12 dBm -10.88 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49593 GHz -38,80 dbm -25.80 dB 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -27.01 dBém -17.01 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.48859 GHz -38.23 dbm -28.23 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -37.53 dbm -27.53 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -28.31 dbm -18.31 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57817 GHz -43.95 dBm -30.95 d&
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 18.98 dBm -11.02 dB 2.680 GHz 2,695 GHz 1,000 MHz 5.58010 GHz <5117 dBm ~06.17 d&
-~ T
L JU J - L il J e
Date: 9.SEP 2018 16:58:23 Date: 9.SEP. 2018 17:01:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.50 dém
SGL Count 100/100

Offset 5.50 d& Mode auto Sweep

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 de Mode Auto Sweep

@1 AugPwr ®1 AvgPur
T | SPURIRHE CHEK 285 FAES
20 AP S URIOUS [INE ABS 20 B #PURTODS _[INE_ABS PABS
10 dBm 10 dBm
0 dem l 1 W g \
|
-10 dem } i 0 dBm \
o ‘ 0 dBm
SPURIOUS_LINE_ABS, | j L [[
-30 dBm ‘—“Lﬁ 30 dBm ".J"““““‘
-40 dBm [ -40 dBm MM
i ‘ “‘M . s
S0 dBm—1 S0 dBm ]
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | it Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.40048 GHz -37.43 dBm -12.43 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56641 GHz 1.90 dBm -28.10 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49589 GHz -30.10 dbm -17.10 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -29.35 dém -10.35 d&
2.496 GHz 2.499 GHz 1.000 MHz 2,40868 GHz -26.98 dbm -16.98 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57111 GHz -27.05 dBm -17.05 de
2,459 GHz 2.500 GHz 200.000 kHz 2.45957 GHz -28.02 dbm -15.02 dB 2.575 GHz 2,580 GHz 1,000 MHz 2,57517 GHz -29.81 dBm -16.81 d8
2.500 GHz 2.510 GHz 100.000 kHz 2.50115 GHz 2.38 dBm -27.62 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58000 GHz -37.39 dém -12.39 di
- T
( J J ( Jl J ¢ -

Date: 9.SEP.2018 16:59:33

Date: 9.SEP.2018 17.00:42

Sporton
TEL: +8
FAX: +8
FCCID:

International (Kunshan) Inc.
6-512-57900158
6-512-57900958

IHDT56XR3

Page Number 1 A154 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N N o
spectrum o= spectrum =
Ref Lavel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
St dhock SPURIGHIECHBERABS_ Faps
HIH:‘ PURIOUS_[INE_ABS Ill Cine _$PURIOUS INE_ABS ﬂ PABS
10 dbm } 10 dBm H
0 dem ‘ 0 dBm ‘ 1
-10 dBm I )Hl -10 dBm L\
e | il oo ] |
SPURIOUS_LINE_ABS, | \\ ;’ ’H [
-30 dBm F ‘ -4p dBm J \
-40 dem N } 1 1 dBm
/) ) | | I Y
-50 dBm LS d | 5{ dBm - borory
s ™ h 'k%,\’ | X f ) R P -
-60 dBm /e one “50
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48747 GHz -50.03 dBm -25.03 db 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 18.47 dBm -11.53 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49406 GHz -37.87 dbm -24.87 dB 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -23.50 dém -13.50 dé
2,496 GHz 2.499 GHz 1.000 MHz 2.48852 GHz -32.95 dBm -29.95 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -37.76 dBm -27.76 db
2.499 GHz 2.500 GHz 300.000 kHz 2.49996 GHz -24.78 dbm -14.78 db 2.575 GHz 2.585 GHz 1,000 MHz 2.58237 GHz -46.14 dBm -33.14 d&
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 15.38 dBm -10.62 dB 2,685 GHz 2.595 GHz 1.000 MHz 2.58561 GHz ~52.52 dem ~97.52 da
-~ T
L JU J [ L 1 J [

Date: 8. SEP.2018 16:48:20

Date: 9 SEP.2018 16:51:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.50 dém
SGL Count 100/100

Offset 5.50 d& Mode auto Sweep

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 de Mode Auto Sweep

Date: 9.SEP.2018 16:49:20

@1 AvgPwr ®1 AvgPwr
T | SPURIRHE CHEK 285 Faps
20 dp S $PURIOUS_[INE_ABS 20 OB #PURTODS _[INE_ABS, pPags
10 dBm 10 dBm
0 dem o - “]I 0 B s \
-10 dBm T \ -10 dBm
e [ | doaam | l
SPURIOUS_LINE_ABS, | J ‘. \ [
-30 dBm 0 dBm
P %
-40 dBm — -40 dBm S
-50 dem ,,,-v""‘““ 50 dBm M\
-60 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | it Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49041 GHz -37.53 dBm -12,53 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56825 GHz 0.23 dBm -29.77 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49589 GHz -31.21 dbm -18.21d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.52 dém -21.52 d
2.496 GHz 2.499 GHz 1.000 MHz 2,40884 GHz -28.82 dbm -18.82 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -29.19 dBm -19.18 d8
2,459 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -31.26 dbm -21.26 dB 2.575 GHz 2,585 GHz 1,000 MHz 2,57512 GHz -31.16 dBm -18.16 d8
2.500 GHz 2.515 GHz 100.000 kHz 2.50272 GHz 0.89 dBm -29.11 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58510 GHz -40.26 dém -15.26 di
- T
( J J ( Jl J ¢ -

Date: 9.SEP.2018 18:50:38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number 1 A155 of A228
Report Issued Date : Nov. 02, 2018
Report Version : Rev. 01



SPORTON

LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. o
spectrum o= spectrum =
Ref Lovel 25.50 dom  Offset 5.50 db Mode Auto Sweep Ref Level 25,50 dBm  Offset 5.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Tinik Gheck | SPURIRIE CHBEKABS PABS
HIH:‘ PURIOUS_[INE_ABS ﬂ 20 cl“mn $PURIOUS INE_ABS PA \"p
10 dBm IW 10 dam {i
0 dem | 0 dBm |
I I
-10 dBm ﬂ h" -10 dBm J '\ |
e an 20 dB J
SPURIOUS_LINE_A8S, N " Ir \ [
-30 dBm Jljf -30 dBm |
-40 dem H‘ dBm 1 1
50 dBm f\ Aﬂ 1 lu ﬂ 4d dem ﬂ i J\aJ FOR m
- A \J,W '“ M L “L”_( w I T R
-60 dBm el Pt Pt ,xén - il e ..:J
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49037 GHz -49.94 dBm -24.94 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 18.28 dBm S11.72 dB
2,490 GHz 2,495 GHz 1,000 MHz 2,49227 GHz -39.37 dbm 26,37 dB 2,570 GHz 2.571 GHz 500.000 kHz 2,57003 GHz -25.73 dém -15.73 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49842 GHz -39.39 dém -29.39 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57123 GHz -38.34 dém -28.34 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.489997 GHz -24.23 dbm -14.23 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.58680 GHz -46.54 dBm -33.54 d&
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 18.87 dBm -11.13 dB 2.500 GHz 2,695 GHz 1,000 MHz 5.50141 GHz ~53.03 dBm ~08.03 d&
( I J - [ ) J -

Date: 8.SEP.2018 16:41:01

Date: 9 SEP 2018 16:44:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.SEP.2018 16:42.10

Date: 9.SEP.2018 186:43:19

ﬁ -
Spectrum m
Ref Level 25.50 dem  Offset 5,50 d& Mode Auto Sweep Raf Loval 25.50 dBm  Offset 5.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr ®1 AvgPur
T | SPURIRHE CHEK 285 FAES
20 dfm 3 3 20 OB #PURTODS _[INE_ABS, PABS
ife _$PURIOUS_[INE_ABS 1 . : o
10 dBm 10 dBm
0dem
0 dBm f - v \ o )..M,,..xl
-10 dém l | -1jp dBm |
. 0 | | |
SPURIOUS_LINE_A8sS, ] | \ | [
30 dBm W{J ,\ 30 dBm |
-40 dem PR e 40 dBm
-50 dBm Pl 50 dBm o
-60 dBm 60 dBm
-70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
2.475 GHz 2,490 GHz 1,000 MHz 2.49019 GHz -37.80 dBm -12.80 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56848 GHz -1.02 dbm -31.02 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.40586 GHz -32.42 dbm -19.42 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57004 GHz -31.47 dém -21.47 de
2.496 GHz 2.499 GHz 1.000 MHz 2,40889 GHz -30.76 dbm -20.76 db 2.571 GHz 2.575 GHz 1,000 MHz 2.57237 GHz -31.73 dBm -21.73 d8
2.499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -31.35 dBm -21.35 dB 2.675 GHz 2,590 GHz 1,000 MHz 2,57516 GHz ~34.11 dBm -21.11d8
2.500 GHz 2.520 GHz 100.000 kHz 2.51213 GHz -0.77 dBm -30.77 db 2.590 GHz 2.595 GHz 1,000 MHz 2.50003 GHz -47.23 dBm -22.23 db
( J ) [ Jl J ¢ -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

Page Number
Report Issued Date
Report Version

: A156 of A228
: Nov. 02, 2018
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG890510-01B

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
20 dbiniFhack 5 . | SPURIRHECHBEKSBS T
Line _$PURIOUS INE_ABS PABS [-\\l Line '””’#l\] IS_LINE_ABS PAES
10 dem: T \ 10 dBm / ‘
0 dBm ’J l 0 dBm f ,‘
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ l [
20 derm 20 derc 1
1
-30 dem f I ’ﬁ\ f <30 de, 'u \ o
N
-40 dem N /{"‘ Jl A iprdgm kil
S0 dBm it ke R { S0 db j\\ s o
- A = m .
” i I\ i T o

-60 dém -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -25.66 dém 1,778 GHz 1.780 GHz 100.000 kHz 1,77978 GHz 20.24 dbm -9.76 dg

1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -24.20 dém 1.780 GHz 1.781 GHz 20,000 kHz 1,78000 GHz -23.04 dBm -10.04 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 20.56 dem 1.781 GHz 1.790 GHz 1.000 MHz 1.7B101 GHz -29.38 dBm -16.38 dB

.
) 4 i (| )

Date: 10.SEP.2018 094922

Date: 10.SEP.2018 10:20:45

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 10.SEP.2018 09.48.11

o
Spectrum * v
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm e, 10 dBn \
0 dém {# i\ 0 dem: \
-10 dém '1 -10 dgm: 1
SPURIOUS_LINE ABS_ { ( (
-20 dem l‘ i 20 dpm l
\ o
30 dem il L _anfbem k
#"’,’ // N \\.“ f
s
-40 dam s [t 40 dBm paened) ot
M"M %L“AH
| et MM_MM
50 dBm — -t 50 dBm e
B e mpapnlsA e
-60 dam -60 dem
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -24.13 dém -11.13 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77690 GHz 12.24 dBm -17.76 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -28.81 dbm -15.81 08 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -29.16 dBm -16.16 dB
1,710 GHz 1.712 GHz 100,000 kHz 171061 GHz 12.81 dBm -17.19 dB 1.781 CHz 1700 GH2 1.00D MHz 78104 CHe 23.10 dBm 100 B
.
I X i -

Date: 10.8EP.2018 10:19:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XR3

: A157 of A228
: Nov. 02, 2018
. Rev. 01

Page Number
Report Issued Date
Report Version






